

Certificate Of Analysis

Product	FCR0281 CRYSTAL SLS FREE 12KG BOX 12
Batch Number	164876
Sales Order Number	083829
Date Of Manufacture	30/04/2021
Expiry Date	29/04/2024

Test Parameter	Test Method Ref.	Test Result
Water (D&S) (22.5%-27.5%)	BAM31	24.63
FFA (0.7%-1.1%)	BAM62	0.75
Colour - Red (0-0.5R)	BAM65	0.15
Colour - Yellow (0-5.0Y)	BAM65	0.6
Transparent Solid @25c	BAM36	Pass

We certify that the product detailed above has been inspected and tested, conforming to all aspects of the product specification. Manufactured in the UK.

This is an automatically generated document, no signature required.

Quality Department